
Spare parts list

(5.963-738.0) Spare parts list KM 100/100 Bat

15.04.2013

EN

www.kaercher.com



Page 2



Page 3



Page 4



Table of contents

Spare parts list KM 100/100 Bat (5.963-738.0) ................................................................................................................................................................................................................................................................................... 6

10 Frame (0.209-732.0) 

.......................................................................................................................................................................................................................................................................................................................... 7

11 Frame (0.209-733.0) 

........................................................................................................................................................................................................................................................................................................................... 8

12 Individual parts (0.209-734.0) 

.............................................................................................................................................................................................................................................................................................................. 11

20 Side broom (0.209-050.0) 

................................................................................................................................................................................................................................................................................................................. 14

30 Steering (0.209-735.0) 

..................................................................................................................................................................................................................................................................................................................... 17

40 Seat (0.209-764.0) 

.......................................................................................................................................................................................................................................................................................................................... 20

50 Covering (0.209-736.0) 

.................................................................................................................................................................................................................................................................................................................... 23

60 Filter box (0.207-850.0) 

.................................................................................................................................................................................................................................................................................................................... 26

70 Pedal (0.207-662.0) 

......................................................................................................................................................................................................................................................................................................................... 29

80 Sweep roller chest (0.207-664.0) 

....................................................................................................................................................................................................................................................................................................... 31

81 Sweep tank (0.207-568.0) 

.................................................................................................................................................................................................................................................................................................................. 32

82 Reversing rolling mill (0.207-665.0) 

....................................................................................................................................................................................................................................................................................................... 34

90 Vac motor (0.210-795.0) 

.................................................................................................................................................................................................................................................................................................................. 37

100 Bracket (0.209-737.0) 

.................................................................................................................................................................................................................................................................................................................... 40

110 Pneumatic (0.210-794.0) 

................................................................................................................................................................................................................................................................................................................ 42

120 Electric equipment (0.207-669.0) 

..................................................................................................................................................................................................................................................................................................... 45

200 Special tools (0.120-623.0) 

............................................................................................................................................................................................................................................................................................................. 48

200 Tool measuring instrument current AC/DC, (0.120-008.0) 

............................................................................................................................................................................................................................................................................ 49

210 Tool tool - extractor -Bolt Circle (0.120-083.0) 

.......................................................................................................................................................................................................................................................................................... 51

220 Tool hydrometer acid (0.120-087.0) 

..................................................................................................................................................................................................................................................................................................... 53

230 Tool oil pump suction (0.120-092.0) 

..................................................................................................................................................................................................................................................................................................... 55

240 Tool vacuum pump -1bar (0.120-093.0) 

................................................................................................................................................................................................................................................................................................. 57

250 Tool hydraulic test Kit,0-250bar (0.120-094.0) 

......................................................................................................................................................................................................................................................................................... 59

260 Tool pressure gauge digital 0-600bar (0.120-096.0) 

................................................................................................................................................................................................................................................................................... 61

270 Tool hose pressure gauge 630bar (0.120-097.0) 

...................................................................................................................................................................................................................................................................................... 63

280 Tool leakage tester (0.120-103.0) 

........................................................................................................................................................................................................................................................................................................ 65

290 Tool magnetic field tester (0.120-104.0) 

................................................................................................................................................................................................................................................................................................. 67

300 Tool ignition plug key (0.120-106.0) 

..................................................................................................................................................................................................................................................................................................... 69

310 Tool oil pump extraction system -12V (0.120-139.0) 

.................................................................................................................................................................................................................................................................................. 71

320 Tool service kit hydraulic (0.120-169.0) 

................................................................................................................................................................................................................................................................................................. 73

Page 5



Spare parts list KM 100/100 Bat (5.963-738.0)

Pos Material # Name Qty. Unit

10 0.209-732.0 Frame 1.000 ST

20 0.209-050.0 Side broom 1.000 ST

30 0.209-735.0 Steering 1.000 ST

40 0.209-764.0 Seat 1.000 ST

50 0.209-736.0 Covering 1.000 ST

60 0.207-850.0 Filter box 1.000 ST

70 0.207-662.0 Pedal 1.000 ST

80 0.207-664.0 Sweep roller chest 1.000 ST

90 0.210-795.0 Vac motor 1.000 ST

100 0.209-737.0 Bracket 1.000 ST

110 0.210-794.0 Pneumatic 1.000 ST

120 0.207-669.0 Electric equipment 1.000 ST

200 0.120-623.0 Special tools 1.000 ST

Page 6



10 Frame (0.209-732.0)

Pos Material # Name Qty. Unit

11 0.209-733.0 Frame 1.000 ST

12 0.209-734.0 Individual parts 1.000 ST

Page 7



11 Frame (0.209-733.0)

Page 8



11 Frame (0.209-733.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

 1 4.040-091.0 Sheet metal component complete 1.000 ST 0000000000 0000000000   

X-X 2 7.306-192.0 Screw M 6x 12-A2-70 (In6Rd) 2.000 ST 0000000000 0000000000   

X-X 3 6.310-135.0 Cage nut M8 3,3/4,7MM 4.000 ST 0000000000 0000000000   

X-X 5 7.303-139.0 Saucer-head screw M6x20 -A2  DIN 603 12.000 ST 0000000000 0000000000   

X-X 6 5.190-215.0 Strip side rear 2.000 ST 0000000000 0000000000   

X-X 7 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 12.000 ST 0000000000 0000000000   

X 8 7.311-512.0 Hexagon nut M 6-8-A2E  ISO 7040 12.000 ST 0000000000 0000000000   

X-X 9 5.190-216.0 Strip side 2.000 ST 0000000000 0000000000   

X-X 10 5.365-250.0 Rubber lip side 2.000 ST 0000000000 0000000000   

 11 5.116-060.0 Washer 2.000 ST 0000000000 0000000000   

X-X 12 7.304-801.0 Hexagonal head screw M10x25-A4-70  ISO 4 2.000 ST 0000000000 0000000000   

 13 6.435-845.0 Wheel complete 4.00-8 8PR 2.000 ST 0000000000 0000000000   

X-X 13 6.435-846.0 Front wheel 2.000 ST 0000000000 0000000000  ANTI-STRIP

X-X 14 5.108-198.0 Locking plug short 4.000 ST 0000000000 0000000000   

X 15 7.312-002.0 Washer 5-200HV-A3E ISO 7090 4.000 ST 0000000000 0000000000   

X-X 16 7.311-425.0 Hexagon nut M6 -04-A2E  ISO 10511 4.000 ST 0000000000 0000000000   

 17 5.059-731.0 Sheet metal component left (SP) 1.000 ST 0000000000 0000000000   

X-X 18 7.304-397.0 Hexagonal head screw M8x20-8.8-A2E  ISO 1.000 ST 0000000000 0000000000   

X-X 19 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 4.000 ST 0000000000 0000000000   

 20 5.059-730.0 Sheet metal component right (SP) 1.000 ST 0000000000 0000000000 Version 1  

X-X 21 7.312-066.0 Washer 10 -A2 ISO 7090 2.000 ST 0000000000 0000000000   

 22 6.273-058.0 Sealing tape cellularrubber 9x4 1.000 M 0000000000 0000000000   

 23 5.061-890.0 Sheet metal component holder right 1.000 ST   Version 2  

 24 5.094-400.0 Sheet metal component adjustment 1.000 ST     

 25 7.306-094.0 Screw M6x25 -8.8-R3R  (In6Rd) 2.000 ST     

Page 9



11 Frame (0.209-733.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X-X 26 7.311-224.0 Hexagon nut M 8-04-A2E  ISO 4035 1.000 ST     

X-X 27 7.304-407.0 Hexagonal head screw M 8x45-8.8-A2E  ISO 1.000 ST     

Page 10



12 Individual parts (0.209-734.0)

Page 11



12 Individual parts (0.209-734.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

X-X 1 5.394-648.0 Skirting GSK 1.000 ST 0000000000 0000000000  

X-X 2 5.007-562.0 Plate strip GSK 1.000 ST 0000000000 0000000000  

X 3 5.059-973.0 Sheet metal component right GSK 1.000 ST 0000000000 0000000000  

X-X 4 6.330-421.0 Extension spring 2.000 ST 0000000000 0000000000  

 5 4.040-070.0 Sheet metal component complete 1.000 ST 0000000000 0000000000 VERSION 1

 5 4.040-779.0 Sheet metal component complete bulk wast 1.000 ST   VERSION 2

X 6 5.059-974.0 Sheet metal component left GSK 1.000 ST 0000000000 0000000000  

X-X 7 5.112-676.0 Bush GSK 8.000 ST 0000000000 0000000000  

X-X 8 5.059-797.0 Sheet metal component GSK 1.000 ST 0000000000 0000000000  

X-X 9 7.303-139.0 Saucer-head screw M6x20 -A2  DIN 603 22.000 ST 0000000000 0000000000  

X-X 10 7.311-425.0 Hexagon nut M6 -04-A2E  ISO 10511 36.000 ST 0000000000 0000000000  

X-X 11 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 12.000 ST 0000000000 0000000000  

X-X 12 5.365-249.0 Rubber lip rear 1.000 ST 0000000000 0000000000  

X-X 13 5.190-055.0 Strip 1.000 ST 0000000000 0000000000  

 14 6.437-518.0 Rope 1.000 ST 0000000000 0000000000  

X-X 15 7.306-158.0 Cylinder head screw M 5x20-A4-70  ISO 47 1.000 ST 0000000000 0000000000  

 16 7.312-052.0 Washer 5 -A2 ISO 7089 2.000 ST 0000000000 0000000000  

X 17 7.311-203.0 Hexagon nut M 5-A4-70  ISO 4035 1.000 ST 0000000000 0000000000  

 18 7.311-029.0 Hexagon nut M 5-A4-70  ISO 7042 1.000 ST 0000000000 0000000000  

 19 4.040-877.0 Plate bulk waste flap complete 1.000 ST 0000000000 0000000000  

 20 5.321-701.0 Handhold 1.000 ST 0000000000 0000000000  

X 21 7.306-063.0 Cylinder head screw M10x30-8.8-A3E  ISO4 1.000 ST 0000000000 0000000000  

X-X 22 7.306-089.0 Screw M6x12 -8.8-R2R  (In6Rd) 4.000 ST 0000000000 0000000000  

 23 4.040-781.0 Lever complete bulk waste flap 1.000 ST   VERSION 2

X 23 4.040-835.0 Sheet metal component complete bulk wast 1.000 ST 0000000000 0000000000 VERSION 1

Page 12



12 Individual parts (0.209-734.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

X-X 24 7.304-509.0 Hexagonal head screw M 6x25-A4-70  ISO 4 6.000 ST 0000000000 0000000000  

X-X 25 7.312-292.0 Washer 6 -A2  ISO 7093-1 17.000 ST 0000000000 0000000000  

X-X 26 7.312-005.0 Washer 10-200HV-A3E ISO 7090 8.000 ST 0000000000 0000000000  

X 27 7.304-549.0 Hexagonal head screw M 6x30-A4-70  ISO 4 2.000 ST 0000000000 0000000000  

 28 7.311-003.0 Hexagon nut M6 -8-A2E  ISO 4032 2.000 ST 0000000000 0000000000  

X-X 29 7.303-183.0 Saucer-head screw M6x25-St-AOP  DIN 603 1.000 ST    

Page 13



20 Side broom (0.209-050.0)

Page 14



20 Side broom (0.209-050.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

X 1 4.040-758.0 Tube retaining bracket complete 1.000 ST 0000000000 0000000000  

X-X 2 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 3.000 ST 0000000000 0000000000  

X 3 7.311-512.0 Hexagon nut M 6-8-A2E  ISO 7040 3.000 ST 0000000000 0000000000  

 4 7.306-226.0 Screw M 6x60-A2-70  DIN 7984 3.000 ST 0000000000 0000000000  

 5 6.454-140.0 Gear motor side broom 1.000 ST 0000000000 0000000000  

X-X 6 7.318-002.0 Parallel key 5x5x16 -C45R  DIN 6885-1 1.000 ST 0000000000 0000000000  

X-X 7 7.316-352.0 Cotter 4x36 -St-A2E  ISO 1234 3.000 ST 0000000000 0000000000  

X 8 7.316-019.0 Bolt B-16x75 -St-A2E  ISO 2341 1.000 ST 0000000000 0000000000  

X-X 9 7.312-019.0 Washer 16-200HV-A3E ISO7090 17.000 ST 0000000000 0000000000  

X 10 6.437-484.0 Bearing bush 2.000 ST 0000000000 0000000000  

X 11 7.316-020.0 Bolt B-16x50 -St-A2E  ISO 2341 1.000 ST 0000000000 0000000000  

X-X 12 6.330-101.0 Extension spring 1.000 ST 0000000000 0000000000  

 13 5.059-829.0 Sheet metal component 1.000 ST 0000000000 0000000000  

X-X 14 6.330-200.0 Extension spring 1.000 ST 0000000000 0000000000  

X-X 15 5.120-343.0 Hub 1.000 ST 0000000000 0000000000  

X-X 16 7.306-031.0 Screw M 6x16-A2-70  DIN 7984 4.000 ST 0000000000 0000000000  

X 17 7.312-260.0 Washer 6 -100HV-A3E ISO 7094 1.000 ST 0000000000 0000000000  

X-X 18 6.905-986.0 Side broom 1.000 ST 0000000000 0000000000  

X 19 6.368-399.0 Protecting cap 1.000 ST 0000000000 0000000000  

X-X 20 7.311-510.0 Hexagon nut M 8-8-A2E  ISO 7040 1.000 ST    

X-X 21 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 6.000 ST    

 22 7.401-149.0 Ball bearing 608-2RS -Wälzl.St  DIN 625 1.000 ST    

 23 7.306-075.0 Cylinder head screw M 8x 40-8.8-A2E  ISO 1.000 ST   Version 2

X-X 23 7.306-044.0 Cylinder head screw M8x35 -8.8-A2E  ISO4 1.000 ST   Version 1

X-X 24 7.304-397.0 Hexagonal head screw M8x20-8.8-A2E  ISO 4.000 ST    

Page 15



20 Side broom (0.209-050.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

 25 5.061-888.0 Sheet metal component lifting 1.000 ST   Version 1

 26 5.061-890.0 Sheet metal component holder right 1.000 ST    

 27 5.059-731.0 Sheet metal component left (SP) 1.000 ST    

 28 4.040-786.0 Lever complete 1.000 ST   Version 2

 29 5.094-399.0 Sheet metal component washer 1.000 ST   Version 2

Page 16



30 Steering (0.209-735.0)

Page 17



30 Steering (0.209-735.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

X 3 6.368-215.0 Cap 1.000 ST 0000000000 0000000000  

X-X 4 7.311-122.0 Hexagon nut M24X1,5-22H-A2E  DIN  936 1.000 ST 0000000000 0000000000  

 5 4.520-136.0 Wheel fork 1.000 ST 0000000000 0000000000  

X-X 6 6.401-263.0 Slip ring 2.000 ST 0000000000 0000000000  

 7 6.401-260.0 Angular contact ball bearing 2.000 ST 0000000000 0000000000  

 8 6.439-000.0 Steering pillar 1.000 ST 0000000000 0000000000  

X-X 9 7.318-090.0 Parallel key A5x5x10-C45R  DIN 6885 1.000 ST 0000000000 0000000000  

X 10 7.304-417.0 Hexagonal head screw M10x30-8.8-A3E  ISO 4.000 ST 0000000000 0000000000  

X-X 11 5.352-000.0 Gear wheel 2.000 ST 0000000000 0000000000  

X 12 7.311-523.0 Hexagon nut M16 -8-A2E  ISO 7040 1.000 ST 0000000000 0000000000  

X-X 14 7.312-005.0 Washer 10-200HV-A3E ISO 7090 8.000 ST 0000000000 0000000000  

X-X 15 7.311-511.0 Hexagon nut M10-8-A2E  ISO 7040 4.000 ST 0000000000 0000000000  

 16 6.613-084.0 Wheel drive motor 1.000 ST 0000000000 0000000000  

X-X 17 7.304-414.0 Hexagonal head screw M10x20-8.8-A3E ISO 4.000 ST 0000000000 0000000000  

X-X 18 6.467-043.0 Brake wheel drive motor 1.000 ST 0000000000 0000000000  

X-X 19 6.394-391.0 Coupler brake BR/BD TRIKE 1.000 ST 0000000000 0000000000  

X-X 20 6.467-039.0 Retrofit kit brake 1.000 ST 0000000000 0000000000  

 21 5.017-778.0 Angle 1.000 ST 0000000000 0000000000  

X-X 22 6.610-211.0 Carbon brush set 1.000 ST 0000000000 0000000000  

X-X 23 6.961-901.0 Cap with bayonet 1.000 ST 0000000000 0000000000  

X 24 7.312-010.0 Washer 24 -200HV-A3E ISO 7090 1.000 ST 0000000000 0000000000  

X-X 25 6.435-729.0 Tire wheel drive motor convex 1.000 ST 0000000000 0000000000  

X 26 4.040-645.0 Set dust protection KM 100/100 1.000 ST    

 27 4.641-045.0 Spare part set bearing 1.000 ST    

 28 6.435-795.0 Steering wheel 1.000 ST   VERSION 2

Page 18



30 Steering (0.209-735.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

X-X 29 6.640-353.0 Cap steering wheel KÄRCHER 1.000 ST   VERSION 2

X-X 30 6.640-354.0 Handle 1.000 ST   VERSION 2

 31 6.550-040.0 Set armature shaft fuer Fahrmotor 1.000 ST    

Page 19



40 Seat (0.209-764.0)

Page 20



40 Seat (0.209-764.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

X-X 2 7.306-218.0 Screw M 8x16-A2-70 DIN 7984 4.000 ST 0000000000 0000000000  

 3 5.059-701.0 Sheet metal component above (SP) Sitzsch 2.000 ST 0000000000 0000000000  

 4 7.303-188.0 Saucer-head screw M10x65-ST-A0P  DIN 603 4.000 ST 0000000000 0000000000  

X-X 5 7.311-423.0 Hexagon nut M10 -04-A2E  ISO 10511 2.000 ST 0000000000 0000000000  

X-X 6 7.312-005.0 Washer 10-200HV-A3E ISO 7090 2.000 ST 0000000000 0000000000  

X-X 7 7.306-066.0 Cylinder head screw M10x100- 8.8-A3E  IS 2.000 ST 0000000000 0000000000  

 8 5.059-702.0 Sheet metal component bottom (SP) Sitzsc 1.000 ST 0000000000 0000000000  

 9 7.312-285.0 Washer 10 -200HV-A2E  ISO7093-1 4.000 ST 0000000000 0000000000  

 10 7.310-004.0 Wing nut M10-GT-A3E  DIN  315 2.000 ST 0000000000 0000000000  

 11 5.059-700.0 Sheet metal component micro switch (SP) 1.000 ST 0000000000 0000000000  

X-X 12 6.631-854.0 Micro switch 1.000 ST 0000000000 0000000000  

 13 7.312-043.0 Washer 3-A2 ISO 7089 2.000 ST 0000000000 0000000000  

 14 7.311-000.0 Hexagon nut M3 -8-A2E  ISO 4032 2.000 ST 0000000000 0000000000  

X-X 15 7.303-046.0 Screw M6x12 -St-R3R  (In6Rd) 4.000 ST 0000000000 0000000000  

 16 5.058-032.0 Sheet metal component splash guard botto 1.000 ST 0000000000 0000000000  

 17 6.330-207.0 Spring 2.000 ST 0000000000 0000000000  

 18 7.306-406.0 Cylinder head screw M3x16-4.8-A2E  ISO 1 2.000 ST 0000000000 0000000000  

 19 7.312-277.0 Washer 8-200HV-A2E ISO7093-1 4.000 ST 0000000000 0000000000  

 20 7.303-173.0 Saucer-head screw M10x45 -St-A0P  DIN 60 2.000 ST 0000000000 0000000000  

X 21 7.311-004.0 Hexagon nut M8 -8-A3E  ISO 4032 2.000 ST 0000000000 0000000000  

X 22 7.305-013.0 Countersunk screw M8x20-8.8-A3R  ISO1064 1.000 ST 0000000000 0000000000  

 23 6.394-730.0 Seat 1.000 ST   Version 2

 24 7.304-096.0 Hexagonal head screw M8x60-8.8-A2E  ISO 2.000 ST    

X-X 25 7.304-810.0 Hexagonal head screw M 8x45-A4-70  ISO 4 2.000 ST    

 26 6.997-241.0 Washer 8.4X20X2 2.000 ST    

Page 21



40 Seat (0.209-764.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

 27 7.312-277.0 Washer 8-200HV-A2E ISO7093-1 2.000 ST    

X-X 28 7.311-510.0 Hexagon nut M 8-8-A2E  ISO 7040 4.000 ST    

Page 22



50 Covering (0.209-736.0)

Page 23



50 Covering (0.209-736.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 1 5.062-262.0 Cover battery 1.000 ST 0000000000 0000000000  

 2 5.032-256.0 Covering side right 1.000 ST 0000000000 0000000000  

 3 5.033-642.0 Covering cap front 1.000 ST 0000000000 0000000000  

 4 5.032-257.0 Covering side left 1.000 ST 0000000000 0000000000  

 6 5.032-268.0 Covering 1.000 ST 0000000000 0000000000  

X-X 7 6.366-043.0 Sealing profile 1.000 M 0000000000 0000000000 TO ORDER AS CUT GOODS

 8 7.312-277.0 Washer 8-200HV-A2E ISO7093-1 5.000 ST 0000000000 0000000000  

X-X 9 7.306-222.0 Cylinder head screw M8x55 -A4-70  ISO 47 1.000 ST 0000000000 0000000000  

 10 6.303-125.0 Screw 5x20-Sonder In6Rd+Spitze 2.000 ST 0000000000 0000000000  

 11 5.100-403.0 Shaft 1.000 ST 0000000000 0000000000  

X-X 12 5.007-756.0 Plate 4.000 ST 0000000000 0000000000  

X-X 13 7.306-222.0 Cylinder head screw M8x55 -A4-70  ISO 47 4.000 ST 0000000000 0000000000  

X-X 14 7.303-112.0 Screw 6x20 -10.9-R2R  (In6Rd) 3.000 ST 0000000000 0000000000  

 15 5.061-472.0 Sheet metal component holder cover 1.000 ST 0000000000 0000000000  

X 16 7.311-004.0 Hexagon nut M8 -8-A3E  ISO 4032 1.000 ST 0000000000 0000000000  

X-X 17 7.462-023.0 Angle joint CS13 -A2E  DIN 71802 1.000 ST 0000000000 0000000000  

 18 5.107-242.0 Bar support cover 1.000 ST 0000000000 0000000000  

 19 6.373-805.0 Clamp 8mm 1.000 ST 0000000000 0000000000  

 20 7.303-092.0 Screw 3x12 -10.9-R2R  (K-In6Rd) 1.000 ST 0000000000 0000000000  

X 21 7.306-188.0 Screw M5x60 -A2-70  (In6Rd) 1.000 ST 0000000000 0000000000  

X-X 22 7.312-282.0 Washer 5 -A2  ISO 7093-1 1.000 ST 0000000000 0000000000  

 23 5.391-053.0 Label 1.000 ST 0000000000 0000000000  

 24 5.058-437.0 Sheet metal component 1.000 ST 0000000000 0000000000  

X-X 25 6.304-152.0 Oval head screw M6x20 6.000 ST 0000000000 0000000000  

X-X 26 7.311-427.0 Hexagon nut M8 -04-A2E  ISO 10511 3.000 ST 0000000000 0000000000  

Page 24



50 Covering (0.209-736.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X 27 7.303-186.0 Saucer-head screw M8x40 -St-A0P  DIN 603 3.000 ST 0000000000 0000000000  

 28 5.365-279.0 Seal foamed material battery 1.000 ST 0000000000 0000000000  

 29 5.332-076.0 Helical spring 1.000 ST 0000000000 0000000000  

X-X 30 7.311-421.0 Hexagon nut M 5-04-A2E  ISO 10511 1.000 ST 0000000000 0000000000  

 31 5.385-271.0 Adhesive label Professional 100x110 1.000 ST    

 32 5.392-874.0 Label side Professional 355 x 133 1.000 ST    

 33 7.312-261.0 Washer 8 -100HV-A3E ISO 7094 4.000 ST    

X-X 34 5.392-907.0 Label signet gel 102 x 113 1.000 ST    

Page 25



60 Filter box (0.207-850.0)

Page 26



60 Filter box (0.207-850.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 1 2.884-271.0 Gear motor spare parts set 1.000 ST 0000000000 0000000000 VERSION 1

X 2 7.318-048.0 Curved washer 2x2,6 -C45R  DIN 6888 1.000 ST 0000000000 0000000000 VERSION 1

X-X 2 7.318-204.0 Curved washer 3x3,7-C45R  DIN 6888 1.000 ST 0000000000 0000000000 VERSION 2

X 3 7.312-264.0 Washer 5-100HV-A3E ISO 7094 2.000 ST 0000000000 0000000000  

 4 7.306-090.0 Screw M6x16 -8.8-R3R (In6Rd) 3.000 ST 0000000000 0000000000  

 5 4.122-115.0 Flange complete 1.000 ST 0000000000 0000000000  

X 6 7.306-041.0 Cylinder head screw M8x20 -8.8-A2E  ISO 8.000 ST 0000000000 0000000000  

X-X 7 7.306-158.0 Cylinder head screw M 5x20-A4-70  ISO 47 1.000 ST 0000000000 0000000000 VERSION 1

X 8 4.474-029.0 Carrier complete 1.000 ST 0000000000 0000000000 VERSION 2

 8 4.474-028.0 Carrier complete 1.000 ST 0000000000 0000000000 VERSION 1

X-X 9 6.362-950.0 Joint ring axial 1.000 ST 0000000000 0000000000  

X-X 10 6.414-532.0 Filter element 1.000 ST 0000000000 0000000000  

X-X 11 5.031-344.0 Stripper 2.000 ST 0000000000 0000000000  

 12 6.303-022.0 Oval head screw 3,5x9,5-St-vz 8.000 ST 0000000000 0000000000  

X-X 13 5.474-017.0 Carrier 1.000 ST 0000000000 0000000000 VERSION 1

X 13 5.474-046.0 Holder-up centring support cartridge fil 1.000 ST   VERSION 2

X-X 14 6.401-363.0 Ball bearing 1.000 ST 0000000000 0000000000  

X-X 15 5.105-388.0 Axle 1.000 ST 0000000000 0000000000  

X-X 16 7.314-376.0 Straight pin 4x12-A-St  ISO 8734 1.000 ST 0000000000 0000000000  

X-X 17 6.330-210.0 Pressure spring 1.000 ST 0000000000 0000000000  

X-X 18 6.390-917.0 Hose 1.000 ST 0000000000 0000000000  

X-X 19 5.110-904.0 Bush 1.000 ST 0000000000 0000000000  

X-X 20 4.321-173.0 Handhold 1.000 ST 0000000000 0000000000  

 21 5.321-115.0 Handhold 1.000 ST 0000000000 0000000000  

 22 5.047-736.0 Sheet metal component 2.000 ST 0000000000 0000000000  

Page 27



60 Filter box (0.207-850.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 24 7.314-031.0 Spring pin 8x14-St  ISO 8752 2.000 ST 0000000000 0000000000  

 25 6.613-325.0 Gear motor 24V 1.000 ST 0000000000 0000000000 VERSION 2

X-X 26 7.343-003.0 Locking ring 12x1-Rf-St  DIN 471 1.000 ST 0000000000 0000000000 VERSION 2

 27 7.343-024.0 Snap ring A12 -FST  DIN 7993 1.000 ST 0000000000 0000000000 VERSION 2

 28 7.311-003.0 Hexagon nut M6 -8-A2E  ISO 4032 1.000 ST 0000000000 0000000000  

Page 28



70 Pedal (0.207-662.0)

Page 29



70 Pedal (0.207-662.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr.

 1 7.306-090.0 Screw M6x16 -8.8-R3R (In6Rd) 6.000 ST 0000000000 0000000000

X 2 6.600-264.0 Angle sensor 1.000 ST 0000000000 0000000000

 3 5.250-120.0 Bearing 2.000 ST 0000000000 0000000000

 4 5.059-724.0 Sheet metal component throttle pedal ele 1.000 ST 0000000000 0000000000

X-X 5 6.403-031.0 Plain bearing 20/28 2.000 ST 0000000000 0000000000

 6 5.059-723.0 Sheet metal component pedal El. 1.000 ST 0000000000 0000000000

 7 4.481-191.0 Lever pedal electrically 1.000 ST 0000000000 0000000000

 8 5.321-701.0 Handhold 1.000 ST 0000000000 0000000000

X-X 9 6.630-316.0 Micro switch 2.000 ST 0000000000 0000000000

 10 5.321-702.0 Handhold 1.000 ST 0000000000 0000000000

X-X 11 7.306-089.0 Screw M6x12 -8.8-R2R  (In6Rd) 5.000 ST 0000000000 0000000000

 12 7.306-057.0 Screw M4x10 -8.8-R2R  (In6Rd) 2.000 ST 0000000000 0000000000

X 13 7.306-063.0 Cylinder head screw M10x30-8.8-A3E  ISO4 2.000 ST 0000000000 0000000000

X-X 14 7.306-050.0 Screw M2,5x10 -8.8-R2R  (In6Rd) 2.000 ST 0000000000 0000000000

 15 5.379-011.0 Rubber ring 1.000 ST 0000000000 0000000000

X-X 16 6.330-420.0 Extension spring 1.000 ST 0000000000 0000000000

X-X 17 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 4.000 ST 0000000000 0000000000

 18 7.311-003.0 Hexagon nut M6 -8-A2E  ISO 4032 4.000 ST 0000000000 0000000000

 19 5.058-524.0 Sheet metal component pedal 1.000 ST 0000000000 0000000000

 20 5.058-770.0 Sheet metal component 1.000 ST 0000000000 0000000000

Page 30



80 Sweep roller chest (0.207-664.0)

Pos Material # Name Qty. Unit from ser.nr. up to ser.nr.

81 0.207-568.0 Sweep tank 1.000 ST 0000000000 0000000000

82 0.207-665.0 Reversing rolling mill 1.000 ST 0000000000 0000000000

Page 31



81 Sweep tank (0.207-568.0)

Page 32



81 Sweep tank (0.207-568.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr.

 1 5.032-252.0 Sweep tank right 1.000 ST 0000000000 0000000000

X-X 2 6.330-149.0 Spring 4.000 ST 0000000000 0000000000

X-X 3 5.007-609.0 Plate 4.000 ST 0000000000 0000000000

X-X 4 7.315-013.0 Blind rivet 3,2x18 -Al/A2  ISO 15983 8.000 ST 0000000000 0000000000

X 5 5.032-251.0 Sweep tank left 1.000 ST 0000000000 0000000000

X-X 6 5.515-068.0 Wheel 8.000 ST 0000000000 0000000000

 8 7.306-268.0 Screw M6x70 -8.8-R3R (In6Rd) 8.000 ST 0000000000 0000000000

 9 6.343-169.0 Quick-fastener 8.000 ST 0000000000 0000000000

 10 2.882-597.0 Conversion kit sweep tank KM 100/100 R 1.000 ST 0000000000 0000000000

X-X 13 7.315-007.0 Blind rivet 3,2x10 -A1/A2  ISO 15983 36.000 ST 0000000000 0000000000

Page 33



82 Reversing rolling mill (0.207-665.0)

Page 34



82 Reversing rolling mill (0.207-665.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

 1 5.058-075.0 Sheet metal component lever right 1.000 ST 0000000000 0000000000  

X-X 2 7.401-105.0 Ball bearing 6003-2RS Wälzl.St  DIN 625 10.000 ST 0000000000 0000000000  

X-X 3 5.122-189.0 Flange cast 4.000 ST 0000000000 0000000000  

X-X 4 7.343-045.0 Lock washer 24-FST-A2E  DIN 6799 2.000 ST 0000000000 0000000000  

X-X 5 7.312-025.0 Washer 27-200HV-A3E ISO7090 2.000 ST 0000000000 0000000000  

X-X 6 5.474-032.0 Carrier reversing rolling mill 1.000 ST 0000000000 0000000000  

X-X 7 6.906-375.0 Reversing rolling mill 1.000 ST 0000000000 0000000000  

X-X 8 4.332-007.0 Spring 2.000 ST 0000010347 0000000000  

X-X 9 5.317-121.0 Bolt 2.000 ST 0000010347 0000000000  

 10 4.040-041.0 Sheet metal component complete 1.000 ST 0000000000 0000000000  

X 11 6.330-243.0 Extension spring 1.000 ST   Version 2 d=3,2mm

X 11 6.330-133.0 Extension spring 1.000 ST 0000000000 0000000000 Version 1 d=2mm

X 12 5.317-069.0 Bush 1.000 ST 0000000000 0000000000  

X-X 13 5.474-034.0 Carrier 1.000 ST 0000000000 0000000000  

 14 5.625-408.0 Belt pulley 137.5 1.000 ST 0000000000 0000000000  

X-X 15 6.348-462.0 Belt 4PJ 813 1.000 ST 0000000000 0000000000  

 16 5.625-409.0 Belt pulley 47,5 1.000 ST 0000000000 0000000000  

 17 5.625-407.0 Belt pulley 1.000 ST 0000000000 0000000000  

X 18 5.110-907.0 Spacer sleeve 1.000 ST 0000000000 0000000000  

X 19 6.613-320.0 Direct current motor 600W 1.000 ST   VERSION 2

X 19 2.641-924.0 Conversion kit motor reversing rolling m 1.000 ST 0000000000 0000000000 VERSION 1

 20 7.343-006.0 Locking ring 17x1-St-ph  DIN 471 3.000 ST 0000000000 0000000000  

X-X 22 7.343-047.0 Lock washer 10-FST-A2E  DIN 6799 12.000 ST 0000000000 0000000000  

X-X 23 7.312-289.0 Washer 8 -A2  ISO 7093-1 2.000 ST 0000000000 0000000000  

 24 7.304-395.0 Hexagonal head screw M8x16-8.8-A2E  ISO 2.000 ST 0000000000 0000000000  

Page 35



82 Reversing rolling mill (0.207-665.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

X-X 25 7.304-536.0 Hexagonal head screw M 6x20-A4-70  ISO 4 1.000 ST 0000000000 0000000000  

X-X 26 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 1.000 ST 0000000000 0000000000  

 27 7.306-090.0 Screw M6x16 -8.8-R3R (In6Rd) 4.000 ST 0000000000 0000000000  

X-X 28 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 6.000 ST 0000000000 0000000000  

X 29 7.318-070.0 Parallel key 5x5x20-C45R  DIN 6885-1 1.000 ST 0000000000 0000000000  

X-X 31 7.304-397.0 Hexagonal head screw M8x20-8.8-A2E  ISO 1.000 ST 0000000000 0000000000  

X-X 32 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 1.000 ST 0000000000 0000000000  

X-X 33 7.311-510.0 Hexagon nut M 8-8-A2E  ISO 7040 1.000 ST 0000000000 0000000000  

X-X 35 7.318-084.0 Parallel key 5x5x12 -C45R  DIN 6885-1 1.000 ST 0000000000 0000000000  

X-X 37 7.401-022.0 Ball bearing 16003-2RS-WST PREISW. DIN 6 1.000 ST 0000000000 0000000000  

X-X 38 7.343-017.0 Locking ring 35x1,5-FST-PHR  DIN 472 1.000 ST 0000000000 0000000000  

X 39 7.311-512.0 Hexagon nut M 6-8-A2E  ISO 7040 2.000 ST 0000000000 0000000000  

X-X 40 7.311-226.0 Hexagon nut M12-A4-70      ISO 4035 4.000 ST 0000010347 0000000000  

 41 4.570-010.0 Ring complete 1.000 ST    

 42 7.306-079.0 Screw M5x25 -8.8-R2R  (In6Rd) 1.000 ST    

X-X 43 7.311-421.0 Hexagon nut M 5-04-A2E  ISO 10511 1.000 ST    

 44 6.391-576.0 Hose 1.000 ST    

X 45 6.389-507.0 Hose clip 20- 32 1.000 ST    

X-X 100 6.610-239.0 Carbon brush set ATAS 1.000 ST 0000000000 0000000000  

Page 36



90 Vac motor (0.210-795.0)

Page 37



90 Vac motor (0.210-795.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

X-X 1 6.363-168.0 Seal 2.000 ST 0000000000 0000000000  

X-X 2 6.961-164.0 Housing 1.000 ST 0000000000 0000000000  

 3 5.385-767.0 Warning sign 1.000 ST 0000000000 0000000000  

 5 7.312-281.0 Washer 4 -200HV-A2E  ISO7093-1 8.000 ST 0000000000 0000000000  

 6 7.303-030.0 Screw M4x8 -St-P2R  (In6Rd) 8.000 ST 0000000000 0000000000  

X-X 7 7.311-429.0 Hexagon nut M12-04-A2E ISO 10511 1.000 ST 0000000000 0000000000  

X-X 8 6.610-239.0 Carbon brush set ATAS 1.000 ST 0000000000 0000000000 MP 80 S

X-X 9 7.312-287.0 Washer 12-200HV-A2E  ISO7093-1 1.000 ST 0000000000 0000000000  

X-X 10 5.115-689.0 Washer 2.000 ST 0000000000 0000000000  

X-X 11 6.484-326.0 Blower wheel D=222mm 1.000 ST 0000000000 0000000000  

 12 5.059-806.0 Sheet metal component 1.000 ST 0000000000 0000000000  

 13 7.303-047.0 Screw M6x16 -St-R3R (In6Rd) 3.000 ST 0000000000 0000000000  

X-X 14 5.112-651.0 Bush transmission blower 1.000 ST 0000000000 0000000000  

X 15 7.305-013.0 Countersunk screw M8x20-8.8-A3R  ISO1064 4.000 ST 0000000000 0000000000  

X-X 17 6.613-286.0 Direct current motor 1.000 ST 0000000000 0000000000  

 18 5.112-689.0 Bush 2.000 ST 0000000000 0000000000  

 19 5.625-418.0 Belt pulley 1.000 ST 0000000000 0000000000  

X-X 20 6.348-397.0 Round belt D10-532mm 1.000 ST 0000000000 0000000000  

X-X 21 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 1.000 ST 0000000000 0000000000  

X-X 22 7.304-536.0 Hexagonal head screw M 6x20-A4-70  ISO 4 12.000 ST 0000000000 0000000000  

 23 7.343-006.0 Locking ring 17x1-St-ph  DIN 471 1.000 ST 0000000000 0000000000  

X-X 24 5.625-311.0 Belt pulley 1.000 ST 0000000000 0000000000  

X-X 25 7.401-105.0 Ball bearing 6003-2RS Wälzl.St  DIN 625 2.000 ST 0000000000 0000000000  

X-X 26 5.122-189.0 Flange cast 1.000 ST 0000000000 0000000000  

X-X 28 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 11.000 ST 0000000000 0000000000  

Page 38



90 Vac motor (0.210-795.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

 29 5.058-081.0 Sheet metal component rocker 1.000 ST 0000000000 0000000000  

 30 5.105-387.0 Bolt swingle 2.000 ST 0000000000 0000000000  

X 31 7.311-512.0 Hexagon nut M 6-8-A2E  ISO 7040 2.000 ST 0000000000 0000000000  

X-X 32 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 6.000 ST 0000000000 0000000000  

 33 6.330-212.0 Pressure spring 2.000 ST 0000000000 0000000000  

X 34 6.431-214.0 Bowden wire left 1.000 ST 0000000000 0000000000  

X 35 6.431-215.0 Bowden wire right 1.000 ST 0000000000 0000000000  

 36 5.100-383.0 Shaft 1.000 ST 0000000000 0000000000  

X-X 37 7.318-002.0 Parallel key 5x5x16 -C45R  DIN 6885-1 1.000 ST 0000000000 0000000000  

X 38 7.318-070.0 Parallel key 5x5x20-C45R  DIN 6885-1 1.000 ST 0000000000 0000000000  

X-X 41 7.318-065.0 Parallel key 5x5x14-C45R  DIN 6885 1.000 ST 0000000000 0000000000  

X-X 43 7.311-425.0 Hexagon nut M6 -04-A2E  ISO 10511 4.000 ST 0000000000 0000000000  

 44 7.311-003.0 Hexagon nut M6 -8-A2E  ISO 4032 2.000 ST 0000000000 0000000000  

X-X 45 7.304-521.0 Hexagonal head screw M 6x16-A4-70  ISO 4 2.000 ST 0000000000 0000000000  

 46 7.304-454.0 Hexagonal head screw M 8x100-8.8-A2E  IS 2.000 ST    

X 47 7.311-004.0 Hexagon nut M8 -8-A3E  ISO 4032 2.000 ST    

 48 5.061-887.0 Sheet metal component hang in 1.000 ST    

X-X 49 7.305-627.0 Countersunk screw M8x25-A2-70  ISO 10642 2.000 ST    

X-X 50 7.304-400.0 Hexagonal head screw M 8x30-8.8-A2E  ISO 2.000 ST    

X-X 51 7.312-017.0 Washer 8-A2 ISO 7089 2.000 ST    

X-X 52 7.311-510.0 Hexagon nut M 8-8-A2E  ISO 7040 2.000 ST    

Page 39



100 Bracket (0.209-737.0)

Page 40



100 Bracket (0.209-737.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr.

 1 7.305-018.0 Countersunk screw M4x12-8.8-A2R  (In6Rd) 2.000 ST 0000000000 0000000000

 2 6.681-088.0 Hour counter 1.000 ST 0000000000 0000000000

 3 5.032-738.0 Moulded part symbol washer KM100/100R 1.000 ST 0000000000 0000000000

X-X 4 6.635-563.0 Switch control panel 1.000 ST 0000000000 0000000000

 5 6.303-125.0 Screw 5x20-Sonder In6Rd+Spitze 7.000 ST 0000000000 0000000000

X-X 7 6.632-478.0 Pushbutton filter cleaning 1.000 ST 0000000000 0000000000

X 8 6.632-475.0 Pushbutton two-pole hooter 1.000 ST 0000000000 0000000000

X-X 9 5.321-738.0 Handhold operational concept 1.000 ST   

X-X 10 6.313-014.0 Spring element 1.000 ST   

X 11 7.307-025.0 Threaded pin M3x10  St-45H   ISO 4029 1.000 ST   

X-X 12 6.600-113.0 Pushbutton emergency stop 1.000 ST   

X-X 13 6.600-114.0 Switch 1.000 ST   

Page 41



110 Pneumatic (0.210-794.0)

Page 42



110 Pneumatic (0.210-794.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X-X 2 6.388-904.0 T-Hose nozzle 4.000 ST 0000000000 0000000000  

X-X 3 6.389-794.0 Hose PU 6/4 1.000 M 0000000000 0000000000 TO ORDER AS CUT GOODS

X-X 5 6.386-873.0 Elbow connector 90° 1.000 ST 0000000000 0000000000  

X-X 6 7.462-006.0 Fork head G8x16 -St-A2E  DIN71752 1.000 ST 0000000000 0000000000  

X-X 8 6.316-089.0 Bolt 1.000 ST 0000000000 0000000000  

 10 7.303-047.0 Screw M6x16 -St-R3R (In6Rd) 3.000 ST 0000000000 0000000000  

 11 6.472-968.0 Pressure accumulator 1.000 ST 0000000000 0000000000  

 12 5.058-566.0 Sheet metal component holder pneumatic 1.000 ST 0000000000 0000000000  

 13 6.648-602.0 Holder 3.000 ST 0000000000 0000000000  

X 14 6.635-456.0 Pressure switch 2.000 ST 0000000000 0000000000  

X-X 15 6.474-075.0 Vacuum pump 24V 1.000 ST 0000000000 0000000000  

 16 6.386-299.0 Elbow screw connector 2.000 ST 0000000000 0000000000  

X-X 17 6.472-979.0 Solenoid valve 1.000 ST 0000000000 0000000000  

 18 7.312-001.0 Washer 4 -200HV-A3E ISO 7089 6.000 ST 0000000000 0000000000  

X-X 19 6.635-566.0 Pressure switch 1.000 ST 0000000000 0000000000  

X-X 20 7.306-206.0 Screw M4x10 -A2-70  (In6Rd) 1.000 ST 0000000000 0000000000  

 21 7.312-277.0 Washer 8-200HV-A2E ISO7093-1 1.000 ST 0000000000 0000000000  

 22 7.306-058.0 Screw M 4X 12- 8.8-R2R K-IN6RD 4.000 ST 0000000000 0000000000  

 23 7.311-001.0 Hexagon nut M4 -8-A2E  ISO 4032 4.000 ST 0000000000 0000000000  

 24 6.303-125.0 Screw 5x20-Sonder In6Rd+Spitze 4.000 ST 0000000000 0000000000  

X-X 26 6.413-260.0 Check valve pneumatic 2.000 ST    

X-X 27 6.421-331.0 Vacuum diaphragm unit oval lift 45 mm 3.000 ST    

X 28 5.309-127.0 Threaded rod M8 1.000 ST    

X-X 29 7.311-224.0 Hexagon nut M 8-04-A2E  ISO 4035 1.000 ST    

X 31 6.761-336.0 Filter pneumatic 1.000 ST    

Page 43



110 Pneumatic (0.210-794.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X-X 32 4.040-815.0 Dust protection vacuum diaphragm unit ov 1.000 ST    

Page 44



120 Electric equipment (0.207-669.0)

Page 45



120 Electric equipment (0.207-669.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

X 1 6.654-143.0 Battery charger low-maintenance 24V/30A 1.000 ST 0000000000 0000000000  

X-X 2 6.375-243.0 Ignition lock 1.000 ST 0000000000 0000000000  

 3 5.010-677.0 Plate BAT 1.000 ST 0000000000 0000000000  

 4 6.303-125.0 Screw 5x20-Sonder In6Rd+Spitze 7.000 ST 0000000000 0000000000  

X-X 5 7.304-397.0 Hexagonal head screw M8x20-8.8-A2E  ISO 2.000 ST 0000000000 0000000000  

X-X 6 7.306-182.0 Pan head screw M5x16 -A2-70 ISO 14583 8.000 ST 0000000000 0000000000  

 7 5.059-803.0 Sheet metal component 1.000 ST 0000000000 0000000000  

 8 6.654-112.0 Battery 24V 240Ah 1.000 ST 0000000000 0000000000  

 9 6.600-093.0 Signal horn 1.000 ST 0000000000 0000000000  

X-X 10 7.312-041.0 Serrated lock washer A5,3-1.4310  DIN 67 8.000 ST 0000000000 0000000000  

 11 6.644-302.0 Fuse holder 1.000 ST 0000000000 0000000000  

 12 6.644-276.0 Plate 1.000 ST 0000000000 0000000000  

 13 2.880-963.0 PLATE 1.000 ST 0000000000 0000000000  

X-X 14 7.644-017.0 Fuse insert C10  DIN 72581-3 2.000 ST 0000000000 0000000000  

X-X 15 7.644-013.0 Fuse insert C 5  DIN 72581-3 1.000 ST 0000000000 0000000000  

 17 5.058-116.0 Sheet metal component holder circuit boa 1.000 ST 0000000000 0000000000  

X-X 18 6.632-319.0 Contactor two-pole 24 V 2.000 ST 0000000000 0000000000 bis WK11588 1.280-101/ bis WK11491 1.280-111

X-X 20 7.312-020.0 Serrated lock washer A6,4-1.4310  DIN679 8.000 ST 0000000000 0000000000  

X 21 6.682-721.0 Control system 1.000 ST 000010781   

X-X 21 2.882-657.0 Conversion kit control system KM 100/100 1.000 ST  0000010780  

 22 6.373-831.0 Pipe clamp 2.000 ST 0000000000 0000000000  

X-X 23 7.306-193.0 Screw M6x16 -A2-70  (In6Rd) 4.000 ST 0000000000 0000000000  

X-X 24 7.311-425.0 Hexagon nut M6 -04-A2E  ISO 10511 4.000 ST 0000000000 0000000000  

X-X 25 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 8.000 ST 0000000000 0000000000  

 26 6.652-022.0 Isolator 1.000 ST 0000000000 0000000000  

Page 46



120 Electric equipment (0.207-669.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

X-X 27 7.306-191.0 Screw M6x10 -A2-70  (In6Rd) 4.000 ST 0000000000 0000000000  

 28 6.652-023.0 Isolator 1.000 ST 0000000000 0000000000  

 29 5.058-639.0 Sheet metal component battery charger 1.000 ST 0000000000 0000000000  

X 30 7.311-002.0 Hexagon nut M5 -8-A2E  ISO 4032 8.000 ST 0000000000 0000000000  

X-X 31 6.815-172.0 Key 1.000 ST 0000000000 0000000000  

 32 7.304-280.0 Hexagonal head screw M8x45-CU 2  ISO 401 1.000 ST 0000000000 0000000000  

X-X 33 6.644-348.0 Nut with flange 1.000 ST 0000000000 0000000000  

X-X 34 6.644-333.0 Fuse 150A 1.000 ST 0000000000 0000000000  

 35 5.008-126.0 Plate 3 1.000 ST 0000000000 0000000000  

 36 6.649-035.0 Cable set Bat 1.000 ST    

X-X 37 6.633-389.0 Power relay 1.000 ST   ab WK11589 1.280-101/ ab WK11492 1.280-111

 38 5.062-097.0 Covering cap battery charger splash guar 1.000 ST    

 39 5.423-382.0 Protective foil label transparent 1.000 ST    

 40 5.380-889.0 Warning sign BR-BD 750 1.000 ST    

X-X 41 7.303-116.0 Screw 4x12-A2-70 (IN6RD) 7.000 ST    

Page 47



200 Special tools (0.120-623.0)

Pos Material # Name Qty. Unit

200 0.120-008.0 Tool measuring instrument current AC/DC, 1.000 ST

210 0.120-083.0 Tool tool - extractor -Bolt Circle 1.000 ST

220 0.120-087.0 Tool hydrometer acid 1.000 ST

230 0.120-092.0 Tool oil pump suction 1.000 ST

240 0.120-093.0 Tool vacuum pump -1bar 1.000 ST

250 0.120-094.0 Tool hydraulic test Kit,0-250bar 1.000 ST

260 0.120-096.0 Tool pressure gauge digital 0-600bar 1.000 ST

270 0.120-097.0 Tool hose pressure gauge 630bar 1.000 ST

280 0.120-103.0 Tool leakage tester 1.000 ST

290 0.120-104.0 Tool magnetic field tester 1.000 ST

300 0.120-106.0 Tool ignition plug key 1.000 ST

310 0.120-139.0 Tool oil pump extraction system -12V 1.000 ST

320 0.120-169.0 Tool service kit hydraulic 1.000 ST

Page 48



200 Tool measuring instrument current AC/DC, (0.120-008.0)

Page 49



200 Tool measuring instrument current AC/DC, (0.120-008.0)

Pos Material # Name Qty. Unit

1 6.803-022.0 Clamp meter AC/DC,A,V,Ohm 1.000 ST

Page 50



210 Tool tool - extractor -Bolt Circle (0.120-083.0)

Page 51



210 Tool tool - extractor -Bolt Circle (0.120-083.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit

X 1 2.860-166.0 Toolkit steering wheel blower ICC1/ICC2 1.000 ST

Page 52



220 Tool hydrometer acid (0.120-087.0)

Page 53



220 Tool hydrometer acid (0.120-087.0)

Pos Material # Name Qty. Unit

1 6.803-015.0 Battery hydreometer 1,10-1,30kg/l 1.000 ST

Page 54



230 Tool oil pump suction (0.120-092.0)

Page 55



230 Tool oil pump suction (0.120-092.0)

Pos Material # Name Qty. Unit

1 6.491-538.0 Oil change pump 1.000 ST

Page 56



240 Tool vacuum pump -1bar (0.120-093.0)

Page 57



240 Tool vacuum pump -1bar (0.120-093.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit

X 1 6.473-400.0 Vacuum pump -1bar 1.000 ST

Page 58



250 Tool hydraulic test Kit,0-250bar (0.120-094.0)

Page 59



250 Tool hydraulic test Kit,0-250bar (0.120-094.0)

Pos Material # Name Qty. Unit

1 2.639-387.0 Hydraulic service set 0-250bar 1.000 ST

Page 60



260 Tool pressure gauge digital 0-600bar (0.120-096.0)

Page 61



260 Tool pressure gauge digital 0-600bar (0.120-096.0)

Pos Material # Name Qty. Unit

1 6.421-224.0 Pressure gauge digital 0-600bar 1.000 ST

Page 62



270 Tool hose pressure gauge 630bar (0.120-097.0)

Page 63



270 Tool hose pressure gauge 630bar (0.120-097.0)

Pos Material # Name Qty. Unit

1 6.390-608.0 High pressure hose 630bar 1.000 ST

Page 64



280 Tool leakage tester (0.120-103.0)

Page 65



280 Tool leakage tester (0.120-103.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit

X-X 1 6.282-033.0 Leak detection -400ml 1.000 ST

Page 66



290 Tool magnetic field tester (0.120-104.0)

Page 67



290 Tool magnetic field tester (0.120-104.0)

Pos Material # Name Qty. Unit

1 6.803-003.0 Magnet tester 1.000 ST

Page 68



300 Tool ignition plug key (0.120-106.0)

Page 69



300 Tool ignition plug key (0.120-106.0)

Pos Material # Name Qty. Unit

1 6.815-088.0 Spark spanner 1.000 ST

Page 70



310 Tool oil pump extraction system -12V (0.120-139.0)

Page 71



310 Tool oil pump extraction system -12V (0.120-139.0)

Pos Material # Name Qty. Unit

1 6.491-943.0 Oil suction pump 12 V 1.000 ST

Page 72



320 Tool service kit hydraulic (0.120-169.0)

Pos Material # Name Qty. Unit

1 2.642-856.0 Service kit hydraulic KM Industrial 1.000 ST

Powered by TCPDF (www.tcpdf.org)

Page 73

http://www.tcpdf.org

	Table of contents
	Spare parts list KM 100/100 Bat (5.963-738.0)
	10 Frame (0.209-732.0)
	11 Frame (0.209-733.0)
	12 Individual parts (0.209-734.0)

	20 Side broom (0.209-050.0)
	30 Steering (0.209-735.0)
	40 Seat (0.209-764.0)
	50 Covering (0.209-736.0)
	60 Filter box (0.207-850.0)
	70 Pedal (0.207-662.0)
	80 Sweep roller chest (0.207-664.0)
	81 Sweep tank (0.207-568.0)
	82 Reversing rolling mill (0.207-665.0)

	90 Vac motor (0.210-795.0)
	100 Bracket (0.209-737.0)
	110 Pneumatic (0.210-794.0)
	120 Electric equipment (0.207-669.0)
	200 Special tools (0.120-623.0)
	200 Tool measuring instrument current AC/DC, (0.120-008.0)
	210 Tool tool - extractor -Bolt Circle (0.120-083.0)
	220 Tool hydrometer acid (0.120-087.0)
	230 Tool oil pump suction (0.120-092.0)
	240 Tool vacuum pump -1bar (0.120-093.0)
	250 Tool hydraulic test Kit,0-250bar (0.120-094.0)
	260 Tool pressure gauge digital 0-600bar (0.120-096.0)
	270 Tool hose pressure gauge 630bar (0.120-097.0)
	280 Tool leakage tester (0.120-103.0)
	290 Tool magnetic field tester (0.120-104.0)
	300 Tool ignition plug key (0.120-106.0)
	310 Tool oil pump extraction system -12V (0.120-139.0)
	320 Tool service kit hydraulic (0.120-169.0)



